
R 6 4 froceedinqs of Symposium , , ,
a I of

CENTRAL PUBLIC HEALTH
ENGINEERING RESEARCH
INSTITUTE, N A G P U R - 3

29 th & 30 th Oct. 1964

* V **;**i7\.7t;..,



x o

en H

m 3i

ALL

P r o b l e m s 7-'

In Water

Treatment

O

'—»
z
(0
H

C

m

z
>
Q

"0

c
1

w

cCO

r
—
o
i
m
•b> • *

r
i—i

I

m
Z
o
z
m
m

z

PROCEEDINGS



1965

•

Edited & Published

R, S. MEHT

Technical Editing & Prodvc

j . s. GADC

s. G. BH;



r F O R E W O R D

j The Symposium on Problems in Water Treatment was
held by the Central Public Health Engineering Research
Institute, Nagpur in collaboration with the Nagpur Centre
of the Institution of Engineers (India) and the Public

) Health Engineering Division of the Institution of Engi-
[...]
RATIONAL ANALYSIS OF RAPID
SAND FILTER BEHAVIOUR A. K. Deb 283

DIATOMITE FILTRATION AND ITS
ECONOMICS M. V. Bopardikar 294

TREATMENT OF BRACKISH WATER
BY ELECTRODIALYSIS David B. Willets 309

CHLORINATION OF UNFILTERED
WATER SUPPLY AS AN INTERIM
MEASURE FOR CONTROL OF
CHOLERA IN CALCUTTA

T. R. Bhaskaran,
C. R. Das,
S. B. De and
I. Radhakrishnan 322

EMERGENCY WATER DISINFECTION
IN THE FIELD

M. D. Patil and
N. U. Rao 337

BACTERIAL REDUCTION AT DIFFE-
RENT STAGES IN WATER
TREATMENT

N. M. Parhod and
N. U. Rao 345

SOME ECONOMIC ASPECTS OF
"PASTERILIZER" SYSTEM

Joseph F. Sebald and
Igor J. Karassik 355

VERTICAL FLOW SEDIMENTATION
TANKS S. P. Vnvala 365

i n



RATIONAL APPROACH TO FILTRA- Jv M. Dave and
TION THEORIES J. S. Jain 376

BOILER BLOWDOWN WATER: ITS G- S. Bhattacharyya,
UTILISATION AND EFFECTS ON C. D. Sarkar and

WATER TREATMENT B. K. Dutta 386

CONCLUDING REMARKS R. S. Mehta 394

VOTE OF THANKS N. U. Rao 395

SESSION CHAIRMEN 3&6

LIST OF DELEGATES 397



Welcome Address

R. S. MEHTA
Director, CPHERI, Nagpur

Gentlemen,

Before we start the proceedings of the Symposium, I
regret to announce the death of Mr. H. C. Dasappa, Union
Minister for Industries and Supply. We got the news only
this morning and we are quite shocked to hear that news.
It would be in the fitness of things if we all stand up and
observe silence for two minutes.

Thank you, Gentlemen.

Director's Welcome Address

Ladies and Gentlemen,
t

It gives me great pleasure to
welcome you all here to this semi-
nar. The interest that the people
have shown far exceeds our expec-
tations and you can well see that the
result has been that the room which
can accommodate about 150 people
has been found to be very small.
In one way it is a great pleasure to
see that so many people have been
coming forward to take interest in
a subject which has up till now been
a very specialised subject.

Now I have my great privilege and
pleasure to welcome amongst us Air
Vice-Marshal O. P. Mehra. He has
been known to all the people in

Nagpur and to the people in the
country as a whole as in-charge of
the Maintenance Command of the
Air Force. It is the good fortune of
Kagpui that the Air Vice Marshal is
here and he and his band of engi-
neers and technical people have
given a new life both in the techni-
cal field as well as in the social field
to this otherwise dull place, Nagpur.
The army has also been very busy
and the Defence people are doing lot
of activities in and around Nagpur.
I am therefore happy that Nagpur
is now getting into being a more im-
portant place.

As we are going to discuss the
problems of water treatment and as
the Defence services have also been



taking a very keen interest in this
Sreat problem in whiek^Tpflius.vare..
very vitally interested," it' is there-
fore in the fitness of things that this
symposium be inaugurated by a per-
son of an eminence of Air Vice •"Mar-
shal O. P. Mehra.

Now, before I will tell him to in-
augurate the symposium, T would
like to say a few words about why
this particular subject was kept for
the symposium. There are very few
people present- here who,have,.at-
tended tke-first^yinjaosium iQn,,W:a$e,r.
Works Operators whieh was-held, in •
1953, in Delhi. This,.was- sftonsorejd-
by the Delhi Municipal Corporation^
by the Joint Water and Sewage,
Board and the World Health Orga-
nization. This was an exteremely
successful symposium and really laid
the foundation for .all the activities,
of the public health engineering
which resulted into a full fledged
Public Health Engineering Organir
zation at the Centre, Central Public
Health Engineering Research Insti-
tute here; and. several other sympo-
sia, seminars and, the Public Health
Engineering. Division of the ^Institu-
tion of Engineers (India). Today-it
is my, privilege to welcome not only
on behalf- of the. CPHERI but also, on
behalt,.o£.-.t.he Institution of. Engi-
neers (India), Nagpur who are, also
GOfparticipants..in, this, venture.

In the first three Five Year plans,
as. you are all probably .-aware,. we
have been, able to do very little in
this subject. of- giving protected
water supplies.,to the country. There
were several administrative ancl fin-
ancial difficulties. Trie present or-
ganisations' were not there: The

• whole J stibj ect jof' propeiiy sorgaiiBiKing
•the d$v4sionsun;fche: Statesrjfor-i ianes-

tigation and the execution of sche-
.rjig& âjnd' all these administrative
questions were also there. It took
very long time before the water sup-
ply situation could get into the
strides and it is now accepted that,
in .the .Fourth Five Year Plan, we
are now properly organised to face
this very vital and great problem of
providing, safe water supplies to the
country. It is therefore all the more
necessary that".we should discuss
this problem of water treatment
:along with the design, control and
operation) of - the treatment plant.

The. other problem that is facing
us. is..about the.maintenance and im-
provements, for the existing water
treatment plants. As you are all
.probably- aware, the water treat-
ment plants were started really
by the. army people, in the army can-
tonments. They had comparatively
small water treatment plants. On
the civilian side, we had only slow
sand' niters' in big towns like Delhi
and Calcutta. All these types of
plants really, required very little
operation and control. With the set-
ting, up. of modern rapid filter plant,
the. question of. the skilled operators
.and. the control of ,the. plant has
.come in and, even today we are not
in a happy, position about the. opera-
tion of the., .plants* though we. have
.already- got these costly plants. It
•is. quite, possible that with prpper
Jcnow-hpw, and a few modifications,
some of these plants, on which we
•have ..spent . qujte. a lot of money

. cpjald. be-rfiade to give us. lot.-of..pure
water and could be.,.made. to. run
more efficiently so that just with

•iit1ie'*Qon«5r.i.we;n\ay be able'to'sup-
iply filtered' and1 chlorinated water
i.to aamuch ubigger community: This

. of -the1 reasons why -we



thought, this, would fc>e the
opportune time to inyit€\
terested in this great problem.

The third reason was that our
country has, as you. alj know, start-
ed putting up.lot of industries. Now
these industries naturally dispose off
their wastes into the streams and
into the rivers and ultimately all
these industrial wastes in the raw
water also flow into the inlets of the
water treatement plant thereby
causing a very serious and severe
problem of treatment. This prob-
lem of the water pollution into the
streams is not only present in our
country. The problem is universal
all over the world and in the last 20
years or so, the attention of the
whole world has been focussed on
this very important and very great
challenging problem of the treat-
ment of industrial waste water and
other domestic sewage. Why I
raised this point is that the compli-
cated organic wastes, detergents, pes-
ticides and fertilisers that are used
on the plants ultimately find their
way into the streams and that there-
by create very complicated prob-
lems to our intakes of the water
works. It is therefore necessary
that we must have better and econo-
mical designs and better mainten-
ance of the plant. In the world to-
•day, there are lot of new plants
being designed and put up. In this
country we have been satisfied with
just about three or four designs and
we are just putting up the same
plants over and over again without
actually going into the details of the
quality of waters and the difficult
problems that are facing us. It is
therefore essential that we should
know something about the new
plants that are being put up in

$ g ^ o.f, tfce world* the special
types? of; qo.agulation twks, qpa.gu-

.ansi cfta.gjilan.t aid.s and all
ofr profcleips. that are.being
and worked out.by,- the. other

ogwntries of tfee wprld.

Ifr; the water, works, wevshpuld also
haye proper laboratory, facilities, be-
cause the water that; gets out. of the
plant should also be checked find
controlled and the operators who
should also be qualified and be com-
petent to run these plants should
also know what kind of water they
are supplying in the public. Water
work plant operation would also be
a problem which would be discussed
in detail.

This brings us to the question of
the training and the refresher cour-
ses for the engineers and to the
training courses' for the operators
who have not had the opportunity to
go to the universities. Probably some
of them may not know the English
language and therefore they have to
be properly trained by coaching
them in Hindi or any regional lan-
guage, if necessary. This problem
of the training of the plant opera-
tors is another problem which this
Institute, CPHERI, is also taking up
along with the refresher courses.
About this operators' course, I was
just thinking that when we pur-
chase a motor car of say Rs. 10,000
or Rs. 15,000 or when we give some
work to an electrician, we always
insist upon a licence. Here in this
country when the water treatment
plants are constructed at a cost of
about 50 lakhs of rupees or even a
crore of rupees, no one worries about
the qualifications of the operators
who are running the water treat-
ment plants. It is therefore very



necessary that we should also dis-
cuss the problem of licensing of
water works operators. It is not
that we are going to get rid of the
operators who are working at pre-
sent. The idea is that we should
train them and see that they are
able to perform the work for which
they are supposed to be there and
they should understand the respon-

sibilities of the water treatment
plant operators.

With this introduction, it is my
great privilege to call upon Air Vice
Marshal, O. P. Mehra to formally
inaugurate the symposium and give
us his good wishes.

Thank you.



41

DAMODAR RIVER

S1NDRI
RIVER SIDE
PUMP HOUSE

SETTLING TANK

TASRA
RIVER SIDE
PUMP HOUSE

RECTANGULAB
CLARIFIERS

RAPID
SAND

FILTER

CLARIFIERS
CIRCULAR

RAPID
SAND

FILTER

CHLORINATOR

POTABLE
WATER
STORAGE

RAPID FLOW
SLUDGE

BLANKET
TYPE

ACCELARATORS

CLAEIFLOCCU-
LATION PLANT

PROCESS
WATER

STORAGE

PROCESS POTABLE
WATER WATER

STORAGE STORAGE

HOT
SOFTENERS

TOWNSHIP
(4 mgd)

FACTORY
(0.9 mgd)

RAW WATER BOILER
SUPPLY TO FEED

FACTORY PUMPS
(1.5 mgd) (1.2 mgd)

PROCESS
WATER

(7 mgd)
SUPPLY

FIG. 1—FLOW DIAGRAM FOR SINDRI WATER SUPPLY & TREATMENT



42

water, one concentric type clarifloc-
culator has been provided. The coa-
gulant used is mainly filter alum
with occasional use of sodium alumi-
nate and, for partial softening as
well as for pH correction, lime is
used. In this process, the raw river
water is mixed with the chemicals in
a flash mixer and then fed into the
flocculation chamber, a small amount
of sludge is also recirculated. From
the flocculation chamber, it passes
into the settling basin and clear
water is collected from the overflow
channels. The flocculation period is
about 40 min. and sedimentation
period is about 2 hr. The capacity
of this clariflocculator is about 5.5
mill gal/day.

In addition-tc this-clariSooeuiaiOr^
there are three ^apid flow sludge
blanket type accelerators for the
treatment of process water. Two ac-
celerators were installed in the ear-
lier stages of the Factory for the
treatment of the entire quantity of
water required for process purposes.
A part of this water was also meant
for further treatment for use in the
boilers. It was observed that the ac-
tual capacity for treatment in these
accelerators is much lower than that
stipulated by the suppliers, particu-
larly during the monsoon- months
when the turbidity is very high. As
a result, one more accelerator was
installed.

The function of rapid flow,sludge
blanket type accelerators is to re-
duce the hardness of the raw water
and also to provide a stable clear
water for process use. As the name
implies, the water passes through a
blanket of sludge formed in the pro-
cess before entering the settling com-
partment. Raw water is fed into

the reaction chamber built concen-
tric to the accelerator along with
lime and sodium aluminate or fer-
rous sulphate according to the na-
ture of the water. The water pass-
ing out of the mixing chamber flows
upward through a blanket of sus-
pended sludge formed during the
process in the lower part of the set-
tling chamber. The blanket of
sludge is maintained by the regula-
tion of the chemical designs, water
flow adjustment and sludge dis-
charge. The, clear water flowing out
is taken to a storage chamber. A
part of this is used for further treat-
ment for use in the boilers- An-
other part is used for process pur-
pose after correction of the pH by
acid dosing. The designed capacity
:of"eachr^i"these'"a"ccelefators "when
installed was about 4 mill gal/day,
but in actual operation a maximum
of 2.5 mill gal/day was achieved.
Since the total requirement of pro-
cess water is at present mostly met
from the clariflocculators, normally
one or at most two accelerators are
put into operation mainly for sup-
plying water for boiler feed water
treatment. Small amount of this
water is also used to make up the
deficit of the process water from
clariflocculators.

In both the systems of treatment
of process water, viz., clariflocculator
and rapid flow accelerators, only tur-
bidity is removed during monsoon
period as the hardness is normally
quite low. During the dry months,
when the turbidity of raw water is
very low, these are used as cold lime
softeners. The analyses of the treat-
ed water from both the systems at
different seasons are shown in Table
II. A sufficient storage is provided
for this treated process water in a



43

TABLE II—Analysis of Treated Waters

Point of Rapid Flow
Collection Accelerator Outlet

PERIOD

Total Hardness as CaCOs

Alkalinity as CaCOS

Bicarbonate
Carbonate
Hydroxide
Total

Chloride,
as Cl*

Sulphate
as SO"*

Silica as SiO2

Total dissolved solids
Turbidity

pn

SUMMER

50-70

5-10
50-65
Nil

55-75

8-12

10-25
10-14

110-145
6-15

9.0.-10.0

MONSOON

50-70

Nil
30-40
10-20
40-60

4-8

20-30
7-10

105-145
7-20

10.0-10.5

Clariflocculator
outlet

SUMMER MONSOON

60-80

Nil
40-60

5-10
45-70

8-12

15-30
10-14

125-185
6-15

8.8-9.5

55-75

50-70
Nil
Nil

50-70

4-8

20-30
6-9

110-150
10-20

7.5-8.0

Note: All values except pH are in mg/lit.

storage reservoir from where this
water is supplied to different con-
suming units. In some of the con-
suming centres, some special treat-
ments are given for the control of
growth of algae, bacteria, etc., in the
cooling towers and. to neutralise the
effects of chemical contaminations.

For Use in the Boillers : The Sin-
dri Power House supplies the neces-
sary power for running the Factory
and also meets the huge demand of
process steam, required in the pro-
cess of manufacture of fertilizers.
The boilers supplying the steam for
the above purpose operate at 650
lb/sq less in and normally require
2.4 mill gal of boiler feed water per
day. Since nearly. 50 per cent of the
steam is used for process purpose
which is not returned to the boilers
as condensate, the requirement of
the boiler feed make-up water is
about 1.2 mill gal/day. The treat-

ment of water for boiler feed pur-
pose was designed nearly 15 years
back when the Factory was planned
and is the old conventional hot lime-
sioda process. In this prbcess, the
clarified and partially cold softened
water from the rapid flow accelera-
tors is fed into top of the hot soft-
ener along with chemicals like lime,
soda ash and magnesia. Low pres-
sure steam fed into the softener
heats up the incoming water and
scrubs out the dissolved gases like
oxygen, carbon dioxide, etc. The
sludge settles at the bottom and the
supernatant deaerated water is fur-
ther filtered out in a battery of pres-
sure filters before being fed to the
boiler feed pumps. The condensate
from the turbine condensers of the
Power Plant are also deaerated with
live steam and mixed this water at
the inlet of the boiler feed pump.
Suitable dosage of sodium sulphate
[...]
tration plant, to use finer sand in the
new and existing units and to in-
crease the pre-chlorination dose.



37.

What are the chlorine doses before As for MPN index of the pre-chlo-
and after filtration? ririated water after nitration, I feel

that it is due to bacterial load borne
SHRI C. B. KHARKER: The chlo- by algal population at the effluent

rine doses before and after filtration end of the settling tank, in effluent
are 0.4 arid 0.3 mg/lit. respective- channels, in filter boxes etc. where
ly. The chlorine dose at consumer's pre-chlorination has little or no
end is 0.2 mg/lit. effect.

i-



Proc. Symp. Problems in Water Treatment
Oct. 29-30, 1964 (CPHERI, Nagpur) (1965).

Supply and Treatment of Water at Sindri
Fertilizer Factory

G. S. ROY, G. S. BHATTACHARJEE & B. K. DUTTA

Planning & Development Division. F.C.I., Sindri

Introduction

A general outline of the supply of
water and its treatment for various
purposes at Sindri has been discuss-
ed in the present paper. Sindri Fer-
tilizers being the largest fertilizer
factory in India, the consumption of

1) Ammonium Sulphate

2) (Double Salt)
(Ammonium Sulphate-Nitrate)

water and its treatment procedure
broadly represent the general modes
of treatments required by any other
chemical or fertilizer factory of si-
milar magnitude.

The production of the different
fertilizers at Sindri is as follows:

1,000 tons per day

400 „ „ „

3) Urea ... 70

The major raw materials consumed in the process are:

1) Coal ... 2,000 tons per day

2) Gypsum ..'. 2,000

The principal by-products and waste products which require to be
disposed of are:

1) Cinders and ash
(carried outside for disposal)

2) Chalk
(sent to A.CC. for
manufacture of cement)

The above figures of production of
different fertilizers, consumption of
the raw materials and the magnitude
of the waste products clearly indi-
cate the vastness of the factory ope-
rations and consequent consumption

600 tons per day

1,400

of utilities of which water is the
principal item. The total require-
ment iof water for supplying the
needs of the Factory as well as the
Township is of the order of 15 mill
gal/day. The entire quantity of the



39

water is drawn from the Damodar^Raw Water Supply
river flowing by the side of Sindri. &' RaW w a t e r to the extent of 15 mill

_ , . gal/day is pumped from the Damo-
From the tune of planning of the; d a r b y t w o p u m p . h o u s e s , one situat-

/ • • •

Factory up to the present stage, the
conditions of water supply and the
consumption potential has under->
gone many changes due to modifica-
tions and expansion of the Factory
and altered conditions of the river/
In the initial stages, the Damodar
was free flowing and the supply of
surface water was not dependable
throughout the year. Hence, ar-
rangements were made for tapping
water from below the river bed by
constructing an infiltration gallery.
A reserve emergency storage of
water was also maintained by put-
ting a barrage across Gowai Nala, a
small tributary, meeting Damodar
up-stream of Sindri. In later years,
due to the construction of Panchet
Dam, the water level of the Damo-
dar at Sindri has been maintained
and the usefulness of the Gowai
barrage and the infiltration gallery
practically disappeared. During
this period, the consumption of
water has also increased from 12 to
15 mill gal/day. Since the incep-
tion of this Factory, quite a large
number of difficult problems had to
be faced in various stages of supply
and treatment of water at Sindri,
Some of these difficulties were creat-
ed by the changed condition of the
river due to the construction of the
Panchet Dam and some by the
changed operating conditions due to
expansion and modification of the
Factory.

The supply of raw water to the
Factory Township and the various
treatment procedures normally be-
ing practised at Sindri are discussed
below.

ed at Sindri river side about 2 miles
down-stream of the Factory, and the
other at Tasra about 1 1/2 miles up-
stream of the former. From Sindri
river side pump-house, water is
pumped to a settling tank having a
capacity of 90 mill gal. The river
water gets about 10 days retention
time in the sedimentation basin
where coarse suspended particles are
separated from water by plain sedi-
mentation. The settling tank also
serves the purposes of evening out
the raw water fluctuations and as an
emergency storage. The Tasra pump-
house supplies raw water directly to
the Factory for treatment.

Like all natural surface waters,
this raw water also shows seasonal
fluctuations in quality, as is seen
from Table I. The raw water is
treated for the purpose of supplying
the needs of the Factory as well as
the requirement of the Township.
The supply of raw water and the
different treatement procedures
adopted for this are shown in Fig. 1.
The total supply of potable water for
the Township and the Factory con-
stitute a large proportion of the
raw water being of the order of
5 mill gal/day. The disposal system
of ash, transportation of chalk, etc.,
in the Factory require smaller quan-
tity of untreated raw water. The
make-up water of the cooling towers
and other processes require largest
proportion of water in the form of
process water amounting to 7 mill
gal/day. The make-up water for the
boilers, although not constituting a
very large quantity, requires a spe-
cial treatment.



40

Table I—Seasonal Fluctuation in Raw Water Quality

SEASON

Hardness as CaCOjj
Calcium
Magnesium
Total

Alkalinity as CACO 8

Bicarbonate
Carbonate
Hydroxide
Total

Chloride as Cl'
Sulphate, as SO"
Silica, as SiO9

Total dissolved solids
Turbidity

COa
Dissolved Oxygen

SUmi/IER

(April'—' June)

55 ^~
45 —

100 —

95 -+
Nil
Nil

95 —

10 —:
10 —
10 —

160 —
10 —
1.5 —
4.5 —
7-5 —

70

60
130

125

125

12
25
15

210
100
2.5

5.5
8.2

MONSOON
(Juiy —Sept.)

25 —
15 —
40 —

45 —
Nil
Nil

45 —

4 —
8 —
7 —

80 —
700 —
3.0 —
5.5 —
7,0 —

40

20
60

60

60

8
12
12

120
2,000
4.5

6.5
7.5

\

Note: All values except pH are in mg/lit.

'treatment of Water

For Drinking : potable water
at Sindri is supplied at the rate of
100 gal/capita/day, the total quan-
tity being about 5 mill gal/day. The
treatment plant consists of a battery
of rectangular sedimentation tanks,
continuous clarifiers, rapid gravity
sand niters and chlorinators. The
potable water treatment plant was
constructed in two phases, each of
3 mill gal/day. The rectangular
sedimentation tank of the older ins-
tallation has been improved upon by
putting up more scientific continu-
ous clarifiers. For the clarification
of ihe water, filter aium is used as
a cbagulaht, the doses varying from
10 to 50 mg/lit., according to the na-
ture of the raw water.

For Process tfse : The requirement
of water to make up the loss of
water in the cooling towers and pro-
cess use and also leakages, wastes
etc., in the operating plants amounts
to about 7 mill gal/day. As the
water is required as a make-up for
the cooling towers which supply cold
conditioned water to the various
heat exchanger systems of different
plant's, treatment of this water is of
utmost importance. The broad treat-
merit procedure is indicated, in
Fig. 1. The raw water available
from the river normally requires no
treatment other than clarification
during the monsoon period. In
other seasons, when the hardness in-
creased, a nominal treatment by
lime along with clarification suffi-
ces. For the clarification of the raw



41

DAMODAR RIVER

SINDRI
RIVER SIDE
PUMP HOUSE

SETTLING TANK

TASRA
RIVER SIDE
PUMP HOUSE

•4'

RECTANGULAB
CLARIFIERS

RAPID
SAND

FILTER

CLARIFIERS
CIRCULAR

RAPID
SAND

FILTER

CHLORINATOR

POTABLE
WATER
STORAGE

TOWNSHIP
(4 mgd)

RAPID FLOW
SLUDGE

BLANKET
TYPE

ACCELARATORS

CLARIFLOCCU-
LATION PLANT

PROCESS
WATER

STORAGE

PROCESS POTABLE
WATER WATER

STORAGE STORAGE

HOT
SOFTENERS

FACTORY
(0.9 mgd)

RAW WATER
SUPPLY TO

FACTORY
(1.5 mgd)

BOILER
FEED

PUMPS
(1.2 mgd)

PROCESS
WATER

(7 mgd)
SUPPLY

FIG. 1—FLOW DIAGRAM FOR SINDRI WATER SUPPLY & TREATMENT



42

water, one concentric type clarifloc-
culator has been provided. The coa-
gulant used is mainly filter alum
with occasional use of sodium alumi-
nate and, for partial softening as
well as for pH correction, lime is
used. In this process, the raw river
water is mixed with the chemicals in
a flash mixer and then fed into the
flocculation chamber, a small amount
of sludge is also recirculated. From
the flocculation chamber, it passes
into the settling basin and clear
water is collected from the overflow
channels. The flocculation period is
about 40 min. and sedimentation
period is about 2 hr. The capacity
of this clariflocculator is about 5.5
mill gal/day.

In addition to this clariflocculator,
there are three rapid flow sludge
blanket type accelerators for the
treatment of process water. Two ac-
celerators were installed in the ear-
lier stages of the Factory for the
treatment of the entire quantity of
water required for process purposes.
A part of this water was also meant
for further treatment for use in the
boilers. It was observed that the ac-
tual capacity for treatment in these
accelerators is much lower than that
stipulated by the suppliers, particu-
larly during the monsoon- months
when the turbidity is very high. As
a result, one more accelerator was
installed.

The function of rapid flow , sludge
blanket type accelerators is to re-
duce the hardness of the raw water
and also to provide a stable clear
water for process use. As the name
implies, the water passes through a
blanket of sludge formed in the pro-
cess before entering the settling com-
partment. Raw water is fed into

the reaction chamber built concen-
tric to the accelerator along with
lime and sodium aluminate or fer-
rous sulphate according to the na-
ture of the water. The water pass-
ing out of the mixing chamber flows
upward through a blanket of sus-
pended sludge formed during the
process in the lower part of the set-
tling chamber. The blanket of
sludge is maintained by the regula-
tion of the chemical designs, water
flow adjustment and sludge dis-
charge. The. clear water flowing out
is taken to a storage chamber. A
part of this is used for further treat-
ment for use in the boilers. An-
other part is used for process pur-
pose after correction of the pH by
acid dosing. The designed capacity
of each of these accelerators when
installed was about 4 mill gal/day,
but in actual operation a maximum
of 2.5 mill gal/day was achieved.
Since the total requirement of pro-
cess water is at present mostly met
from the clariflocculators, normally
one or at most two accelerators are
put into operation mainly for sup-
plying water for boiler feed water
treatment. Small amount of this
water is also used to make up the
deficit of the process water from
clariflocculators.

In both the systems of treatment
of process water, viz., clariflocculator
and rapid flow accelerators, only tur-
bidity is removed during monsoon
period as the hardness is normally
quite low. During the dry months,
when the turbidity of raw water is
very low, these are used as cold lime
softeners. The analyses of the treat-
ed water from both the systems at
different seasons are shown in Table
II. A sufficient storage is provided
for this treated process water in a

V



43

TABLE II—Analysis of Treated Waters

Point of Rapid Flow
Collection Accelerator Outlet

PERIOD

Total Hardness as CaCOj
Alkalinity as CaCO3

Bicarbonate
Carbonate
Hydroxide
Total

Chloride,
as Cl'

Sulphate
as SO"*

Silica as SiO2

Total dissolved solids
Turbidity

PH

SUMMER

50-70

5-10
50-65
Nil

55-75

8-12

10-25
10-14

110-145
6-15

9.0.-10.0

MONSOON

50-70

Nil
30-40
10-20
40-60

4-8

20-30
7-10

105-145
7-20

10.0-10.5

Clariflocculator
outlet

StUMMER MONSOON

60-80

Nil
40-60

5-10
45-70

8-12

15-30
10-14

125-185
6-15

8.8-9.5

55-75

50-70
Nil
Nil

50-70

4-8

20-30
6-9

110-150
10-20

7.5-8.0

Note: All values except />H are in mg/lit.

storage reservoir from where this
water is supplied to different con-
suming units. In some of the con-
suming centres, some special treat-
ments are given for the control of
growth of algae, bacteria, etc., in the
cooling towers and. to neutralise the
effects of chemical contaminations.

For Use in tht Bottlers : The Sin-
dri Power House supplies the neces-
sary power for running the Factory
and also meets the huge demand of
process steam, required in the pro-
cess of manufacture of fertilizers.
The boilers supplying the steam for
the above purpose operate at 650
lb/sq less in and normally require
2.4 mill gal of boiler feed water per
day. Since nearly. 50 per cent of the
steam is used for process purpose
which is not returned to the boilers
as condensate, the requirement of
the boiler feed make-up water is
about 1.2 mill gal/day. The treat-

ment of water for boiler feed pur-
pose was designed nearly 15 years
back when the Factory was planned
and is the old conventional hot lime-
soda process. In this prbcess, the
clarified and partially cold softened
water from the rapid flow accelera-
tors is fed into top of the hot soft-
ener along with chemicals like lime,
soda ash and magnesia. Low pres-
sure steam fed into the softener
heats up the incoming water and
scrubs out the dissolved gases like
oxygen, carbon dioxide, etc. The
sludge settles at the bottom and the
supernatant deaerated water is • fur-
ther filtered out in a battery of pres-
sure filters before being fed to the
boiler feed pumps. The condensate
from the turbine condensers of the
Power Plant are also deaerated with
live steam and mixed this water at
the inlet of the boiler feed pump.
Suitable dosage of sodium sulphate
and phosphate are made, in order to.



44

maintain the correct level of sul-
phite and phosphate in the boiler
water. The principle of this hot
process softening is to reduce the
hardness and silica content of water
and to eliminate the dissolved oxy-
gen. The requirement of steam for
this process is met partially from the
steam recovery system of the boiler
blow-down. Typical analyses of the
hot softened waiter, boiler feed water
arid the boiler water are shown in
Table III.

There are three hot softeners inte-
grated with a battery of filters,
each having a treatment capacity of
250,000 lb/hr. Normally, two soft-
eneres are in operation.

The general modes of treatment
for potable or drinking water, pro-

cess water and boiler feed water
have been discussed above. During
the operation of these processes a
riumber of difficulties have been en-
countered at times and suitable mea-
sures to overcome these were evolv-
ed and adopted.

The raw water supply from the
river was some times found to con-
tain a large amount of coal and ash
particles which created difficulties
in the clarification and softening pro-
cesses. Presence of alga in the river
water particularly in the hot sum-
mer months, was responsible for the
growth of alga in the settling tanks
Hindering the operation of the clari-
fiers and sand filters. This growth
of alga was controlled with regulat-
ed and controlled doses of copper

Table 1H—Analysis of processed waters

Nature of
Sample

Total Hardness,
as CaCOa

Alkalinity
as CaCOs
Bicarbonate
Carbonate
Hydroxide
Total

Chloride, As Cl
Sulphate, as SO 4
NaSSO

Phosphate, as PO4
Silica, as SiO3

Total dissolved
solids

Dissolved oxyjgen

H

Softener Outlet
Water

15-20

Nil
35-45

5-10
40-55

4-10
10-25

2-3

90-130

0.01-6.05

10.2-10.5

Note; All values except p

Boiler Feed
Water

7-10

0- 5
25-35

0- 5
25-40

3- 6
6-15
2- 4

1- 2

50-80

< 0.005

9.5-10.0

H are in mg/lit.a

Boiler
Water

...

Nil
130-250
170-250
300-500

40-70
250-350

25-45
25-250
15-25

1000-1300

Nil

11.2-11.6



45

sulphate in the reservoir after
thorough investigation of the nature
and habitat of these species.

The cold softening operation was
affected on certain occasions by the
presence of organic contaminants
like phosphates, anmonia, etc., in the
raw water supply. Some of these
were derived from the contamina-
tion of the raw water supply line by